samronas. FCC RADIO TEST REPORT Report No. : FG390524A

FR1 n48 / 40MHz / Lowest Channel / MASK

QPSK 16QAM

Ref Level 4227 dBm  Offset 27.27 dB Mode Sweep saL RefLevel 40,00 dm Ofset 37.07 dB. Mode Sweep sl
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2 Result S«mmii 2 Result Summa: I
3.250 GHz 3530 GHz 1.000 Mz 3.31126 GHz -432dB 3250 GHz 3530 GHz 1.000 MHz 3.529 !7 EHz -46.74 dBm -6.74 dB
3530 GHz 3,540 GHz 1.000 Miz 353975 GHz . - 3530 GHz 3540 GHz 1.000 MHz 353985 GHz 42.07 dBm -17.07dB
3540 GHz 3549 GHz 1,000 MHz . 1540 GHz 3.549 GHz 1.000 MHz 354896 GHz -38.55 dBm -25.55 dB
3549 GHr 3550 GHz 500000 kHz -23.04 dB 3549 GHz 3550 GHz 500,000 kHz 355000 GHz -39.29 dBm -26.29 dB
3550 GHz 3590 GHz 100,000 kiz 3550 GHz 3,590 GHz 100,000 kiz 357571 GHz 1.15 dBm -28.85dB
3.590 GHz 3591 GHz 500,000 kHz .59015 GHz 3.590 GHz 3591 GHz 500,000 kHz 3.59000 GHz -39.31 dBm -2631 dB
3591 GHz 3.600 GHz 1.000 MHz 359104 GHz 3.591 GHz 3.600 GHz 1.000 MHz 3.59104 GHz -38.77 dBm -25.77dB
3,600 GHz 3610GHz 1.000 Mt 3.60035 GHz 3.600 GHz 3610 GHz 1.000 MHz 3.60272 GHz -40.33 dBm 1533 dB
3610GH 3.720 GHe 1.000 Mz 361027 GHz 3610 GHz 3720 GHz 1.000 MHz 3.61082 GHz -40.71 dBm -15.71 dB
3,720 GHz 4,000 GHz 1,000 MHz 3.97973 GHz 3720GHz 2,000 GHz 1.000 MHz 398253 GHz2 47.28 dBm 7.28dB
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2 Result S«mmii 2 Result Summa I
3250 GHz 3530 GHz 1.000 Mz 3.52877 GHz -45.88 dBm -5.88 dB 3250 GHz 3530 GHz 1.000 MHz 3529 !7 EHz -45.89 dBm -5.89 d8
3530 GHz 3,540 GHz 1.000 MHz 3.53985 GHz -39.98 dBm -14.98 dB 3.530 GHz 3.540 GHz 1.000 Mtz 3.53995 GHz -39.99 dBm -14.99 dB
3540 GHz 3549 GHz 1,000 Mtz 3.50896 GHz -36.82 dBm -23.82dB 3540 GHz 3549 GHz 1.000 MHz 354896 GHz -36.80 dBm -23.80 dB
3549 GHr 3550 GHz 500000 kHz 355000 GHz -37.81 dBm -24.81 dB 3549 GHz 3550 GHz 500,000 kHz 354999 GHz -37.79 dBm -24.79.dB
3550 GHz 3590 GHz 100000 ki 3.55230 GHz 1.32 dBm -28.68 dB 3,550 GHz 3,580 GHz 100.000 kHz 3.587 66 GHz 1.41 dBm -28.50 dB
3.590 GHz 3591 GHz 500.000 kHz 359002 GHz -37.54 dBm -24.54 dB 3.590 GHz 3.591 GHz 500.000 kHz 3.59003 GHz -37.70 dBm -24.70 d8
3591GHz 3600 GHz 1.000 Mz 35N GHz -3605°dBm 3058 3591 GHz 3600 GHz 1.000 MHz 359104 GHz -36.03 dBm 2303 dB
3,600 Gz 3610GHz 1.000 MHz 3.60906 GHz -37.31 dBm -12.31 dB 3600 GHz 3610GHz 1.000 MHz 3.60876 GHz -37.31 dBm 123148
36106t 3.720 Gtz 1.000 MHz 61027 GHz -37.41 dBm -12.41 dB 3610 GHe 3720 GHe. 1,000 MHz 361082 GHz -37.40 dBm 1240 dB
3.720GHz 4,000 GHz 1.000 Miz 3.98765 GHz -47.27 dBm -7.27 dB 3.720 GHz 4,000 GHz 1.000 MHz 3.98160 GHz _47.22 dBm -7.22 dB
[ ety DN U
16:45:04 05.10.2023 16:45:49 05.10.2023

TEL : 886-3-327-3456 Page Number 1 ANT 1 - 40 of 46
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 40MHz / Middle Channel / MASK

QPSK

16QAM

ultiView Spectru
Ref Level 427 dBm  Offset 27.27 B

RefLevel 40.00dBm  OMfset 27.27 dB.

Mode Sweep
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3.25 GHz 3211 pes 75.0 MHz/ 4.0 GHz 3.25 GHz. 3211 pts. 75.0 MHz/ 4.0 GHz
Z Result summa 2 Result Summa
1
3.250 GHe 3530 GHz 1.000 MHz 3.50554 GHz -43.41 dBm 441 dB 3.250 GHz 3530 GHz 1.000 MHz 352930 GHz 4659 dBm .59 dB
3530 GHz 3585 GHz 1.000 Mtz 3.583 22 GHz -35.16 dBm 1016 dB 3530 GHz 3585 GHz 1.000 MHz 3.58486 GHz -34.65 dBm -9.65dB
3,585 GHz 3.595 GHz 1.000 MHz 3.59475 GHz -33.65 dBm 65 d 3.585 GHz 3.595 Gz 1.000 Mtz 3.50465 GHz -32.85 dBm -1.85 dB
3595 GHz 3604 GHz 1.000 Mz 360387 GHz -3232dBm -19.32dB 3.595 GHz 3604 GHz 1.000 MHz 3.60164 GHz -32.04 dBm -19.04 48
3604 GHr 3605 GHz 500,000 kHz 3.60492 GHz -34.22 dBm 21.22 dB 3,604 GHz 3,605 GHz 500.000 kHz 3.60499 GHz -35.25 dBm -22.25dB
3605 Gz 3,645 GHz 100000 kiiz 60718 GHz 1.86 dBm 28.14 dB 3605 GHz 3645 GHz 100.000 kHz 3.60714 GHz 2.03 d -27.97 dB
3645 GHz 3,646 GHz 500,000 kHz 64502 GHz -35.22 dBm -2222dB 3645 GHz 1646 GHz 500.000 kfz 3.64500 GHz -35.99 dBm 229948
3646 GHz 3.655 GHz 1.000 MHz 04 GHz -33.69 dBm -20.69 dB 3.646 GHz 3.655 GHz 1.000 MHz 3.64604 GHz -33.45 dBm -20.45 dB
1655GH 3665 GH 1.000 Mz GHz -35.32 dBm -1032 8 3655 GHz 3665 GHz 1.000 MHz 365505 GHz -37.04 dBm -12.04
3,665 Gz 3720 GHe 1.000 Mz 3.66541 GHz -36.11 dBm 11.11 dB 3665 GHz 3.720GHz 1.000 MHz 3.66568 GHz -39.87 dBm 1487 dB
3.720 GHz 4,000 GHz 1.000 MHz 3.99418 GHz -43.88 dBm -3.88dB 3720 GHe 4.000GHe 1,000 Mis 3.97558 GHz 47.23 dBm 72348
[ Eo g+ Ressy & "em
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Ref Level 4000 dOm  Offset 2727 dB Mode Sweep sa Reflevel 5000 dim  Offset 27.27 d8 Mode Sweep 6L
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2 Result Summa 2 Result Summa
3.250 GHe 3530 GHz 1.000 MHz 352977 GHz -25.60 dBm -5.60 d 3.250 Ghz 3530 Ghz 1,000 Miz 352977 GHz 45.69 dBm -5.69 dB
3530 GHz 3585 GHz 1.000 Mtz .584 59 GHz -37.14 dBm 1214dB 3530 GHz 3585 GHz 1.000 MHz 3.58377 GHz -37.09 dBm -12.09d8
3,585 GHz 3.595 GHz 1.000 MHz 3.58931 GHz -36.88 dBm -11.88 dB 3.585 GHz 3.595 Gz 1.000 Mtz 3.59129 GHz -36.95 dBm -11.95 dB
3595 GHz 3604 GHz 1.000 Mz 360396 GHz -36.26 d| -23.26 dB 3.595 GHz 3604 GHz 1.000 MHz 360396 GHz -36.36 dBm -2336dl
3604 GHr 3605 GHz 500,000 kHz 3.60500 GHz -37.51 dBm -24.51 dB 3,604 GHz 3,605 GHz 500.000 kHz 3.60500 GHz -37.91 dBm -24.91 dB
3605 GHe 3645 Gtz 100,000 kiiz 3.60710 GHz 1.19 dBm -28.81 dB 3605 GHz 1645 GHz. 100.000 kHz 3.60730 GHz 1.27 dBm 2873
3645 GHz 3,646 GHz 500000 kiz 64500 GHz -37.96 dBm -24.95 3645 GHz 1646 GHz 500.000 kfz 364501 GHz -38.21 dBm 252148
3646 GHz 34655 Gh 1,000 Mz 54604 GHz -36.27 dBm 23.27d8 3646 Ghz 3655 GHe 1,000 Mz 3.64604 GHz -36.26 dBm 232648
3655 GHr 3665 GHz 1.000 MHz 3.66465 GHz -36.99 dBm 11.99 dB 3655 GHe 3665 CHr. 1,000 MHz 3166277 GHz 37.09 dBm 209 di
3665 GHe 3.720GHz 1.000 MHz 66705 GHz -36.98 dBm -11.98 dB 3665 GHr 3720 GHe 1,000 MHz 366568 GHz 37.05 dBm 12.05dB
3.720 GHz 4.000 GHz 1.000 Miz 3.99092 GHz -47.25 dBm -7.25 d 3730 CH 1000 CHe 1000 M 3196809 GHz 47.23 dBm 723d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 40MHz / Highest Channel / MASK

QPSK

16QAM

ultiView Spectru
Ref Level 427 dBm  Offset 27.27 B

RefLevel 40.00dBm  OMfset 27.27 dB.

Mode Sweep

s6L

Made Sweep b
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3.25 GHz 3210 pts. 75.0 MHz/ 4.0 GHz 3.25GHz. 3210 pts. 75.0 MHz/ 4.0 GHz
2 Result Summar 2 Result Summa: I
3250 GHz 3530 GHz 1.000 Mz 3.50601 GHz -43.43 dBm .43 d 3250 GHz 3530 GHz 1.000 MHz 3529 !7 EHz -44.76 dBm -1.76 dB
3530 GHz 3640 GHz 1.000 MKz 3.63959 GHz -35.36 dBm 10.36 dB 3.530 GHz 3,640 GHz 1.000 Mtz 3.63931 GHz -35.38 dBm -1038dB
3640 GHz 3650 GHz 1.000 Mtz 3.64886 GHz -34.23 dBm -9.23 d 3,640 GHz 3650 GHz 1.000 MHz 3.647 28 GHz -35.28 dBm -10.28 dB
3,650 GHr 3659 GHz 1.000 MHz 3.65896 GHz -32.53 dBm 19.53 dB 3650 GHz 3659 GHz 1.000 MHz 3.65896 GHz -34.28 dBm -21.28dB
3659 GHz 3,660 GHz 500,000 kiiz 3.65998 GHz -34.21 dBm 21.21 dB 3659 GHz 3660 GHz 500,000 kiz 3.66000 GHz -35.30 dBm -22.30 dB
3660 GHz 3700 GHz 100,000 kitz 66246 GHz 3.12 dBm -26.83 dB 1660 GHz 1.700 GHz 100.000 kHz 366238 GHz 2.18 dBm -271.82d8
3.700 GHz 3701 GHz 500.000 kHz 3.70008 GHz -36.35 dBm -23.35 3.700 GHz 3.701 GHz 500.000 kHz 3.70001 GHz -36.72 dBm -23.72dB
3.701 GHe 3710 GHe 1.000 MHz 3.701 22 GHz -35.00 dBm -22.00 dB 3.701 GHz 3710 GHz 1.000 MHz 3.70104 GHz -35.03 dBm -22.03 dB
3.710GH 3.720 GHe 1.000 Miz 3.71015 GHz -38.49 dBm 13.49 dB 3.710 GHz 3.720GHz 1.000 MHz 3.71005 GHz .91 dBm -15.91 dB
3.720 GHz 4000 GHz 1.000 MHz 3.99045 GHz .77 dBm 377 dI 370 GHe 4.000CHe 1,000 Mi 372862 GHz 4672 dBm $72dB
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2 Result Summar 2 Result Summa I
3250 GHz 3530 GHz 1.000 Mz 3.52877 GHz -44.75 dBm 475 dB 3250 GHz 3530 GHz 1.000 MHz 3529 !7 EHz -44.72 dBm -4.72 dB
3530 GHz 3640 GHz 1.000 MKz 3.63931 GHz -34.55 dBm -9.55dB 3.530 GHz 3,640 GHz 1.000 Mtz 3.63849 GHz -34.65 dBm -9.65 dB
3640 GHz 3650 GHz 1.000 Mtz 3.68054 GHz -34.54 dBm -9.54 dl 3,640 GHz 3650 GHz 1.000 MHz 3.64005 GHz -34.55 dBm -9.55 dB
3650 GHz 3559 GHz 1.000 MHy 3.65896 GHz -33.93 dBm -20.93 dB 3.650 GHz 3.659 GHz 1.000 MHz 3.65896 GHz -33.80 dBm -20.80 dB
3659 GHz 3,660 GHz 500,000 kiiz 3.66000 GHz 22.08d 3659 GHz 3660 GHz 500,000 kiz 3.66000 GHz -35.38 dBm -22.38dB
3660 GHz 3.700 GHz 100,000 kiz 3.66238 GHz -21.59 dB 3660 GHz 1.700 GHz 100.000 kHz 366222 GHz 2.49 dBm -27.51d8
1700 GHz 3701 Ghz 500,000 itz 370000 GHz 328 3.700 GHz 3701 Ghe 500000 Kz 3.70001 GHz -36.40 dBm -23.40d
3701 GHr 3710 GHz 1.000 MHz 3.70104 GHz 21.07 dB 3.701 GHz 3710GHz 1.000 MHz 3.70104 GHz -34.19 dBm -21.19.d8
37106t 3.720 Gtz 1.000 MHz 71015 GHz 14.90 dB 3710 GHe 3720 GHe 1,000 MHz 371005 GHz -39.98 dBm -14.98 dB
3.720 GHz 4000 GHz 1.000 MHz 3.73002 GHz o 3.720 GHz 1,000 GHz 1.000 MHz 3.73095 GHz 4651 dBm 6.51dB
o —
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

Conducted Spurious Emission

FR1 n48 / 10MHz / QPSK / CSE

Lowest Channel
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30.0 MHz 9005 pts 0 GHa/ 40.0GHz
2 Result Summar
30,000 MHz 1.000 GHz 1,000 MHz 3412044 MHz -57.56 dBm
1.000 GHz 3.250 GHz 1,000 MHz 3.20993 GHz -55.21 dBm
4,000 GHz 10,000 GHz 1.000 MHz 7.47157 GHz -52.42 dBm
10.000 GHz 25000 GHz 1,000 MHz 22.10954 GHz -51.35 dBm
35,000 GHz 40,000 GHz 1,000 MHz 38.78668 GHz -47.26 dBm

18:53:51 17.10.2023
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Ref Level 10.00 dBm  Offset 27.36 dB Made Sweep SGL Ref Level 10.00dBm  Offset 27.35d8 Mode Sweep SGL
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30.0 MHz 89005 pts 0 GHz/ 40.0GHz || [ 30.0 MHz 89005 pts. 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1.000 GHz 1,000 MHz 3557471 MHz -57.29 dBm -17.29 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.605 20 MHz -57.55 dBm 17.55dB
1.000 GHz 3.250 GHz 1,000 MHz 3.20993 GHz -55.31 dBm -15.31d8 1.000 GHz 3.250 GHz 1.000 MHz 3.20993 GHz -55.01 dBm 15.01 dB.
4000 GHz 10.000 GHz 1.000 Mz 7.48757 GHz -52.13 dBm -12.1348 4000 GHz 10.000 GHz 1.000 MHz 7.484 77 GHz 52,09 dBm 12.09 dB.
10.000 GHz 25,000 GHz 1,000 MHz 22.201 88 GHz -51.36 dBm -1136 dB 10.000 GHz 25.000 GHz 1.000 MHz 22.20095 GHz 51.42 dBm 11.42 dB
35,000 GHz 40,000 GHz 1,000 MHz 38.83074 GHz -47.12 dBm 7.12d8 25.000 GHz 40,000 GHz 1.000 MHz 38.83543 GHz -47.03 dBm -7.03 dB.
oy 2 wor DN S A
14:43:32 17.10.2023 15:27:41 17.10.2023
Ref Level 10.00 dBm  Offset 27.36 dB Made Sweep SGL
Count 100/100
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 20MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 10.00 dBm  Offset 27.16 dB Made Sweep SGL Ref Level 10.00dBm  Offset 27.15 d8 Mode Sweep SGL
Count 100/100 Count 100/100
15p. 1 Avg
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2 Result Summar 2 Result Summan
30,000 MHz 1.000 GHz 1,000 MHz 33.63568 MHz -57.77 dBm -17.77 dB 30,000 MHz 1.000 GHz 1.000 MHz 30.72714 MHz -58.07 dBm -18.07 dB
1.000 GHz 3.250 GHz 1,000 MHz 3.20993 GHz 55.39 dBm -15.39d8 1.000 GHz 3.250 GHz 1.000 MHz 321021 GHz -54.75 dBm -14.75dB
4000 GHz 10.000 GHz 1.000 Mz 7.49557 GHz -52.64 dBm 12.64 dB 4000 GHz 10.000 GHz 1.000 MHz 7.490 77 GHz -52.47 dBm 1247 dB
10.000 GHz 25,000 GHz 1,000 MHz 21.60143 GHz -51.63 dBm . 10.000 GHz 25.000 GHz 1.000 MHz 22.22766 GHz -51.70 dBm -11.70 dB
35,000 GHz 40,000 GHz 1,000 MHz 38.83871 GHz -47.55 dBm -7.55 d8 25.000 GHz 40,000 GHz 1.000 MHz 38.80215 GHz -47.84 dBm -7.44 dB.
o 2 wor DN S 0D
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2 Result Summar
30,000 MHz 1.000 GHz 1.000 MHz 33.15092 MHz -58.15 dBm
1.000 GHz 3.250 GHz 1,000 MHz 3.20993 GHz -55.11 dBm
4,000 GHz 10,000 GHz 1.000 MHz 7.49117 GHz -52.65 dBm
10.000 GHz 25000 GHz 1,000 MHz 2217329 GHz -51.43 dBm
35,000 GHz 40,000 GHz 1,000 MHz 38.75199 GHz -47.39 dBm

11:31:47 13.10.2023

Ready
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 40MHz / QPSK / CSE

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 27.27 B Mode Sweep s6L RefLevel 0.00dBm  Offset 27.27 B Mode Sween s6L

Count 100/100 Count 100/100
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30.0 MHz 89005 pts 0 GHz/ 40.0GHz || [ 30.0 MHz 89005 pts. 0 GHz/ 40.0 GHz
2 Result Summar 2 Result Summan
30,000 MHz 1.000 GHz 1,000 MHz 35.08996 MHz -56.90 dBm -16! 30,000 MHz 1.000 GHz 1.000 MHz 35.08996 MHz -56.78 dBm -16.78 dB
1.000 GHz 3.250 GHz 1,000 MHz 315340 GHz -56.41 dBm 1.000 GHz 3.250 GHz 1.000 MHz 321021 GHz -56.10 dBm 16.10 dB.
4,000 GHz 10.000 GHz 1.000 Mtz 7.49597 GHz 52.67 dBm 4.000 GHz 10.000 GHz 1.000 MHz 7.48557 GHz -52.56 dBm 12.56 dB.
10.000 GHz 25.000 GHz 1,000 MHz 22.21642 GHz 10.000 GHz 25.000 GHz 1.000 MHz 2219345 GHz 51.48 dBm 11.48 dB
35,000 GHz 40,000 GHz 1,000 MHz 32.10486 GHz 25.000 GHz 40,000 GHz 1.000 MHz 32.10720 GHz 50.80 dBm 10.80 dB.
fery DN S UG

Highest Channel

Ref Level 0.00d8m  Offset 27.27 B

lous_Line_ass_odz

Mode Sweep

6L
Count 100/100

SPURIGUS_UNE | ABS_002

06:34:33 P 08/28/2023

A
70 dBm
-80
90
30.0 MHz 89005 pts 0 GHz/’ 40.0 GHz
2 Result Summan
30,000 MHz 1.000 GHz 1.000 MHz 3412044 MHz -57.44 dBm -17.44 d8
1.000 GHe 3.250 GHe 1.000 MHz 3.20965 GHz -56.36 dBm -16.36 dB
4,000 GHz 10.000 GHz 1,000 MHz 48597 GHz -52.56 dBm -12.56 dB
10.000 GHz 25.000 GHz 1.000 MHz 22.18548 GHz -51.65 dBm -11.65 dB
25.000 GHx 40.000 GHe 1,000 MHz 32.104 39 GHz -50.89 dBm -10.89 dB
T
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swomoncas. FCC RADIO TEST REPORT Report No. : FG390524A
Frequency Stability
Test Conditions FR1 n48 (QPSK) / Middle Channel Limit
Temperature Voltage SW 10MHz Note 2.
(°C) (Volt) Frequency offset (ppm) Result
50 Normal Voltage 0.8828
40 Normal Voltage 0.8276
30 Normal Voltage 1.2690
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 1.0483
0 Normal Voltage 1.6552
PASS
-10 Normal Voltage 0.8828
-20 Normal Voltage 1.3793
-30 Normal Voltage 1.1035
20 Maximum Voltage 0.9379
20 Normal Voltage 0.5517
20 Minimum Voltage 0.8276
Note:

1. Normal Voltage = 110 V. ; Minimum Voltage = 100 V. ; Maximum Voltage = 240 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number : ANT 1 - 46 of 46
FAX : 886-3-328-4978



ssamron 0. FCC RADIO TEST REPORT

Report No. : FG390524A

<MIMO ANT 2>

Maximum EIRP (dBm/10MHz)

FR1 n48 : Conducted (dBm/10MHz)

Mode <SISO> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 14.69 12.65 14.40 14.01 15.46 13.53 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 14.72 14.73 14.68 14.07 13.14 13.01 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - - -
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 28.21 26.17 27.92 27.53 28.98 27.05 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 28.24 28.25 28.20 27.59 26.66 26.53 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - - -
Limit 30dBm/10MHz
Result PASS
Note
1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 7.5dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : ANT 2- 1 of 46

FAX : 886-3-328-4978




ssamron 0. FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 : Conducted (dBm/10MHz)

Mode <SISO> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 14.16 14.18 13.81 13.48 14.82 13.02 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 14.16 14.80 13.65 13.58 14.87 14.89 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 27.68 27.70 27.33 27.00 28.34 26.54 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 27.68 28.32 27.17 27.10 28.39 28.41 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
Limit 30dBm/10MHz
Result PASS
Note
1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 7.5dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : ANT 2- 2 of 46

FAX : 886-3-328-4978




ssamron 0. FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 : Conducted (dBm/10MHz)

Mode <SISO> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 13.29 13.37 13.79 13.64 15.34 13.63 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 13.37 13.34 13.78 13.76 15.55 15.52 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - - -
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 26.81 26.89 27.31 27.16 28.86 27.15 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 26.89 26.86 27.30 27.28 29.07 29.04 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - - -
Limit 30dBm/10MHz
Result PASS
Note
1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 7.5dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : ANT 2- 3 of 46

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 10MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40.00 GBm
- A 1045 = SWT
1 ACLR

30 der

Oftset 21338 = REW 1 MHz
10ms = VBW 3 MHz _Mode Auto Sweep

s6L

Count 10001000

M1 =
35579360 GHz,

Ref Level 40.00 dBm

- At 1048 = SWT

Offset 213445 = RBW 1 MHz

10ms = VBW 3 Mz _Mode Auto Sweep

s6L

Count 1000/1 00

MI[1] 439 d8m|
35574880 GHz

CF 3.555 GHz

1001 pis

2.04 MHz/

Span 20.3 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 14.69 dBm
Tx Totol 14.69 dBm

CF 3.555 GHz

1001 pts

.0 MHz/

Span 20.0 MHz

2 Result Summa: None
Tl (Ref] 10.000 Mtz 12.65 dBm
Tx Total 12.65 dBm

10:07:35 17.10.2023

Resdy

PRI
¥ inaras

10:33:28 17.10.2023

Resdy

202
103327

64QAM

256QAM

Ref Level 40,00 dBm

Offset 713406 = RBW 1 MHz

saL

Ref Level 40.00 dBm
- At 0GB & SWT

Offset 213448 = REW 1 MHz

10ms ® VBW 3 MKz Mode Auto

Sweep

6L

Count 1000/1 000

- A 100D & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 1000/1 000
1 ACLR 1
i) am| MI[i]  636dBm
35579770 GHz 35578170 GH:
30 dBenr T 30 13
20 0
i0 W0 T
r A
o B
-0 N k
20 B
20 48 Ea— —1 I o ]
40 dBm
50
CF 3.555 GHz 1001 prs .0 MHz/ Span 20.0 MHz || (73,555 GHz 1001 pts .0 MHz/ Span 20.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 14.72 dBm
Tx Total 1472 dBm

2 Result Summa: None
Tl (Ref] 10,000 MHz 14.73 dBm
Tx Total 14.73 dBm

10:49:44 17.10.2023

Ready

o 11102023
& oamas

10:48:14 17.10.2023

Ready

Ty
Lid a1 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

:ANT 2 - 4 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 40,00 dBm

- A
1 ACLR

30 der

1045 = SWT

Oftset 21338 = REW 1 MHz

10ms = VBW 3 MHz _Mode Auto Sweep

s6L

Count 10001000

1
M) 5.69d8m|
36220730 GHz,

Ref Level 40,00 dBm

- At

Offset 213445 = RBW 1 MHz

1048 = SWT

10ms = VBW 3 Mz _Mode Auto Sweep

s6L

Count 1000/1 00

mifp

CF 3.624.99 GHz

1001 pis

.0 MHz/

Span 20.0 MHz

CF3.62499 GHz

1001 pts

.0 MHz/

Span 20.0 MHz

2 Result Summa; None 2 Result Summa: None
Tl (Ref) 10,000 MHz 14.16d8m Tl (Ref) 10.000 MHz 14.18 dBm
! T Total 1416 dBm Tx Total 14,18 dBm

1110203
s

11:45:50 17.10.2023

Resdy

40

11:55:31 17.10.2023

64QAM

256QAM

Ref Level 40,00 dBrm

Offset 713406 = RBW 1 MHz

saL

Ref Level 40.00 dBm
- At

Offset 213648 = RBW 1 MHz
0GB & SWT

10ms ® VBW 3 MKz Mode Auto Sweep

6L

Count 1000/1 000

- Att 10dB = SWT 10ms = VBW 3 MHz Mede Auto Sweep Count 1000/1 000
1 ACLR 1
i) B MI[i]  630dBm
36221130 Gz 36278070 GHz
30 dBenr T 30 13
0 20
i0 u 0
. _=
p—"
o B
-0 Y
/ \
20 B
--" — - -
-30 dBm——— = — = =
40 dBm
50
CF 3.62439 GHz 1001 pts: .0 MHz/ Span 20.0 MHz || |CF 3.62499 GHz 1001 pts .0 MHz/ Span 20.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 14.16 dBm
Tx Total 14.16 dBm

2 Result Summa: None
Tl (Ref] 10,000 MHz 14.80 dBm
Tx Total 14.80 dBm

11:56:11 17

10.2023

Ready

11102023
& isen

13:53:08 17

.10.2023

Ready

Ty
Lid 35306

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

:ANT 2- 5 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 10MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 3000 dBm ~ Offset 21,
- At 1045 = SWT
1 ACLR

30 der

348 = RBW 1 MHz

10ms = VBW 3 MHz _Mode Auto Sweep

s6L

Count 10001000
1

M1 85 daim|

36921030 GHz,

Ref Level 40.00 dBm

- At 1048 = SWT

Offset 213445 = RBW 1 MHz
10ms = VBW 3 Mz _Mode Auto Sweep

s6L

Count 1000/1 00

MI[1]  5.45d8m|
36975570 GHz

CF 3.694.38 GHz

1001 pis

.0 MHz/

Span 20.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 13.29 dBm
Tx Totol 13.29 dBm

CF 3.694 98 GHz

1001 pts

.0 MHz/

Span 20.0 MHz

2 Result Summa: None
Tl (Ref] 10.000 Mtz 13.37 dBm
Tx Total 13.37 dBm

14:02:35 17.10.2023

Resdy

PRI
& emas

14:07:58  17.10.2023

64QAM

256QAM

Ref Level 40,00 dBm

Offset 21,

340 = RBW | MHz

saL

Ref Level 40.00 dBm
- At 0GB & SWT

Offset 213448 = REW 1 MHz
10ms ® VBW 3 MKz Mode Auto Sweep

6L

Count 1000/1 000

- Att 10dB = SWT 10ms = VBW 3 MHz Mede Auto Sweep Count 1000/1 000
1 ACLR 1
i) B MI[I]  495dBm
36923030 GHz 35922430 GH:
30 dBenr T 30 13
0 20
i0 0
o B
-0
20 B
30 — =
40 dBm T B
50
CF 3.69438 GHz 1001 pts: .0 MHz/ Span 20.0 MHz || |CF 3.694 98 GHz 1001 pts .0 MHz/ Span 20.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 1337 dBm
Tx Total 1337 dBm

14:12:46 17.10.2023

Ready

o 11102023
ez

2 Result Summa: None
Tl (Ref] 10,000 MHz 13.34 dBm
Tx Total 13.34 dBm
D

14:18:23 17.10.2023

Ready

TEL : 88

6-3-327-3456

FAX : 886-3-328-4978

Page Number

:ANT 2 - 6 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 20MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 30.00dBm  Offset 21.14.dB = RBW 1 MHz a6t

RefLevel 30.00dBm  Offset 21.14d6 = RBW 1 MHz

10:09:42 1B.10.2023

- At 3008 # SWT_ 10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | = Att 3046 = SWT  10ms = VEW 3 Mz Mode Auto Sweep
1 ACLR 1ACLR
Mifi] 531 d8m
35676820 GHz
20 oy 20 I
10d8 , -
) D E— — o s e N ) S
a
a0 a B / X
f 7 y
| | / \
20 x
i \ ] T
) 1 I L
30 - 1 B | !
40 | [0 d—— —]
&0
CF 3.563 842 GHz 1001 pts 0 MHz/ Spon 40.0 MHz || [CF 3.56021 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Result Summar None 2 Result Summa: None
! Tl (Ref) 10,000 MHz 14.00d8m Tl (Ref) 10.000 MHz 14.01 dBm |
Tx Totol 14.40 dBm Tx Total 1401 dBm
e T EETETEY
- [mmm Taias Resty ¥ Vliiess
14:11:35 13.10.2023 14:18:27 13.10.2023
- = =
RefLevel 3000dBm  Offset 2134 B = RBW 1 Mz saL RefLevel 30.00d8m  Offset 21.14.d8 = RBW 1 MHz 6L
- A 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 1066 = SWT 10ms = VBW 3 MHz _Mode Auto Sweep Count 1000/1 000
1ACLR 1 1ACLR 18
mifi] om Wifil  502dbm
35677620 Gz 35678570 GHz
20 T 20 13
10.db
— B e ——— 1
o -
/ /!
10 1 3 B i y
! \ i \
-0 1 i 7 T
» / | . / |
40 E——— | | - D
&0
CF 3.563 282 GHz 1001 pts .0 MHz/ Span 40.0 MHz || [CF 3.563 673 GHz 1001 pts 4.07 MH/ Span 40.7 MHz
2 Result Summa None 2 Result Summa None
Tl Ref) 10,000 Mtz 14.68 dBm Tx1 (Ref) 10,000 MHz 14.07 dBm |
Tx Total 14.68 dBm T Totol 14.07 dBm
[ —

Ready

Ty
Lid 5011

15:08:12 13.10.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 ANT 2- 7 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 20MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

RefLevel 30.00dBm  Ofiset 21,1448 = RBW 1 Miz

Ref Level 3000 dBm  Offset 21,13 B = REW 1 MHz sl sl
- At 3008 # SWT_ 10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | = Att 3046 = SWT  10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR

i) B M 65 dBm)
36173580 GHz 51500 GHz
20 oy 20 I
10d8 A
p————— T T e e e
a - v 3
" T T g 4 -
/ \ / 4
20 7 T / |
] \ / 1
30 4‘ T Br F !
-40
&0
CF 3.621 358 GHz 1001 pre .0 MHz/ Spon 40.0 MHz | | [CF3.62519 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 13.81 dBm
Tx Totol 13.81 dBm

2 Result Summa: None
Tl (Ref] 10.000 Mtz 13.48 dBm
Tx Total 13.48 dBm

o DN o
15:42:34 13.10.2023 16:00:16 13.10.2023
e - 5 m L]
Ref Level 30000Bm  Offset 21,1446 = RBW 1 Wiz saL Reflevel 30.008m  Offset 21.14.d8 = RBW 1 MHz Gl
- A 3008 # SWT_ 10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | * Att 3066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sween Count 1000/1 000
1ACLR 1 1 ACLR ik
i) B MI[I]  4.48dBm
36172780 Gz 36172780 GHz
20 T 20 13
10.db - .
. — ] S — -
0 - -
/ / \
0 ] v B i T
/ \ i i
20
\ i i
40
60
CF 3.621 518 GHz 1001 pts .0 MHz/ Spon 40.0 MHz || [CF 3.621 398 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 13.65 dBm
Tx Total 1365 dBm

2 Result Summa: None
Tl (Ref] 10,000 MHz 13.58 dBm
Tx Total 13.58 dBm

Ready

16:06:33 13.10.2023

P

Ready

16:14:52 13.10.2023

1503023
& isas

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: ANT 2 - 8 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 20MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

ultiView 5
Ref Level 30,00 dBm

Oftset 21,1308 = REW 1 MHz

seL Reflevel 30.00dBm  Offset 21.14.dB & RBW 1 Mz

s6L

- A 3008 # SWT_ 10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | = Att 3046 = SWT  10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1 1ACLR
i) &4 dam) MI[I]  533dBm
36923580 Gz 36301500 GHz
20 oy 20 I
108 0
i e | — e U e e N
a
10 i T b 7 |
/ | / |
20 T + t T
/ 4 / 1
30 ! \ B / \
-0 |
&0
CF 3.686 358 GHz 1001 pts .0 MHz/ Spon 40.0 MHz || [CF 3.690 15 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summa; None 2 Result Summa: None
Tl (Ref) 10,000 MHz 13.79d8m Tl (Ref) 10.000 MHz 13.64 dBm |
! T Total 1379 dBm Tx Total 13.64 dBm

Ready e oy 110202 11002023
. i Resty & Vigaen
16:23:28 13.10.2023 28011 13.10.2023
= ]l
Ref Level 30000Bm  Offset 21,1446 = RBW 1 Wiz saL Reflevel 30.008m  Offset 21.14.d8 = RBW 1 MHz 6L
= At 3008 # SWT_ 10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | * Att 3066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sween Count 1000/1 000
1 ACLR 1 1ACLR 1Rm Avg
i) 4598m Mi[i]  45adbm
38823180 iz 35823580 GH:
20 T 20 13
10.db
-ttt 1 0 e e i B e
o - 7
/ \ / \
0 £ B i
/ \ / \
! \ / \
20 { f T
/ | / i
20 \ M | \
&0
CF 3.686 198 GHz 1001 pts .0 MHz/ Span 40.0 MHz || [CF 3.686 678 GHz 1001 pts .0 MHz/ Span 40.0 MHz

2 Result Summar None 2 Result Summar None
I Tl (Ref) 10,000 MHz 13.78 dBm 1 Tl (Ref) 10,000 Mz 13.76 dBm |
Tx Total 1378 dBm T Total 13.76 dBm

16:33:82 13.10.2023

Ready

o 13102023
o =

16:37:19 13.10.2023

Ready

Ty
Lid 6:37:18

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

:ANT 2- 9 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 40MHz / Lowest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

Ref Level 30.00 GBm

Offset 21,2508 = REW 1 MHz

seL Ref Level 30.00 dBm

Offset 212545 = RBW 1 MHz

s6L

- At 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 100071000 | = Att 3046 = SWT  10ms = VBW 3 Mtz Mode Auto Sweep Count 1000/1 000
1 ACLR 1ACLR
mfi) B MI[I]  5.42dBm
35977380 iz 35807860 GH:
20 oy 20 I
10d8 S
— —— = — .
’ / i 7 — +
! \ / \
10 B {
| | [ |
1 ! |
20 - - |
[ \ If
20 J' - B | |
10, B — —— | bgge—1— —— NE—
&0
CF 3.583 582 GHz 1001 pre .0 MHz/ Spon B0.0 MHz | | (CF3.578 149 GHz 1001 pts .0 MHz/ Span 80.0 MHz

2 Result Summa; None 2 Result Summa: None
Tl (Ref) 10,000 MHz 15.46d8m Tl (Ref) 10.000 MHz 13.53 dBm |
! T Total 15.46 dBm Tx Total 1353 dBm

e DN et -
14:45:18 04.10.2023 15:36:02 04,10.2023
v - 5 = B
Ref Level 3000Bm  Offset 21.25 B = RBW | Mz saL Reflevel 30.00dBm  Offset 2135 d6 = REW 1 MHz 6L
- At 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 3066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sween Count 1000/1 000
1ACLR 1 1ACLR 18
mfi) B Mi[i] 391 dém|
35974580 Gz 35877380 GHz
20 T 20 13
10.db . -
SR SR I ] S I E—
o 1 . 7 X
/ \ / \
0 + ) B ]
{ | \
/ | \
-20 T T f 1
| | | 1
| 1 | |
30 b
J | ] T
40 dBn— S ———— —————| a0 dBm- = e — &
&0
CF 3.583 022 GHz 1001 pts: .0 MHz/ Span B0.0 MHz || [CF 3.583 662 GHz 1001 pts .0 MHz/ Span 80.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 13.14 dBm
Tx Total 1314 dBm

2 Result Summa; None. |
Tx1 (Ref) 10.000 MHz 13.01 dBm
Tx Total 13.01 dBm

Ready

o 04102023
& s

Ready

)
Lid 554931

15:17:39 04.10.2023

15:45:31 04.10.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: ANT 2 - 10 of 46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 40MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

s6L

Count 10001000

Ref Level 3000 dBm  Offset 21,14 dB = RBW 1 MHz
- A 3048 & SWT  10ms * VBW 3 Mz Mode Auto Sweep
1 ACLR

M1 =
3.6071680 GHz,

RefLevel 30.00dBm  Offset 21.25d = RBW 1 MHz
- At 3048 ® SWT  10ms @ VBW 3MHz Mode Auto Swesp
1ACR

60

CF 3611248 GHz 1001 prs .0 MHz/ Spon 80.0 MHz

2 Result Summar None
Tacl Ref) 10,000 Mz 14.82 dBm
Tx Totol 14.82 dBm

CF 3.610767 Gz 1001 pts .0 MHz/ Span 80.0 MHz

2 Result Summa: None
Tl (Ref] 10.000 Mtz 13.02 dBm
Tx Total 13.02 dBm

Ready ;e 09,0203
- [mmm g Resty = “nar
15:15:16  13.10.2023 08:32:27 08.10.2023
e - 5 & ]
Ref Level 30000Bm  Offset 21,25 B = RBW 1 Mz saL Reflevel 30.00dBm  Offset 2135 d6 = REW 1 MHz 6L
- A 3008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | = Att 3066 = SWT_ 10ms = VBW 3 MHz _Mode Auto Sween Count 1000/1 000
1ACLR 1 1ACLR 18
i) &3 dam) MI[I]  584dBm
36074520 Gz 35072520 GHz
20 T 20 13
10.db
- S — R N I = | S .
o i \ / \
) I\' ‘u
-0 ' ! B |
| 1 i
| | | |
220 1 1 /
I I I 1
| | |
30 T i B f
- (S _
[40 —
&0
CF 3.611328 GHz 1001 pis .0 MHz/ Span B0.0MHa || (cF3.671248 GHz 001 pts 0 MHz/ Span 80.0 MHx
2 Result Summa None 2 Result Summa None
Tl Ref) 10,000 Mtz 14.87 dBm 1 Tl (Ref) 10.000 Mite 14,89 dBm
Tx Total 14.87 dBm T ttol 1489 dBm
PRI -
R -

05:46:34 05.10.2023

09:51:26 08.10.2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : ANT 2- 11 of 46




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 40MHz / Highest Channel / Conducted (dBm/10MHz)

QPSK

16QAM

s6L

Count 10001000

Offset 21,2508 = REW 1 MHz
10ms = VBW 3 MHz _Mode Auto Sweep

Ref Level 41.25 dBm
1045 = SWT

- A

W 5.72 dbew

3,682 0580 GHz,

- At
1ACR

RefLevel 30.00dBm  Offset 21.25d = RBW 1 MHz
3045 = SWT

10ms = VBW 3 Mz _Mode Auto Sweep

CF 3.682218 GHz 1001 prs .0 MHz/ Spon 80.0 MHz

CF 3.665837 GHz

1001 pts

.0 MHz/

Span 80.0 MHz

2 Result Summa; None 2 Result Summa: None
! Tl (Ref) 10,000 MHz 15.34 d8m Tl (Ref) 10.000 MHz 13.63 dBm |
T Total 1534 dBm Tx Total 13.63 dBm

e TR

Ready

05:38:00 PM  09/25/2023

10:03:11 09.10.2023

[XTETTY
&

Lo 10:03:10

64QAM

256QAM

saL

Count 10001000

Ref Level 30,00 dBm
- A 30dB = SWT
1 ACLR

Offset 71,2505 = RBW 1 MHz
10ms = VBW 3 MHz _Mode Auto Sweep

M1 =

36623220 GHz,

Reflevel 30.00d8m  Offset 21.05d8 = RBW 1 MHz
- At 30dB & SWT
1ACLR

10ms ® VBW 3 MKz Mode Auto Sweep

6L

Count 1000/1 000

M e
35623220 GHz

aBm

CF 3.666318 GHz 1001 pes .0 MHz/ Span 80.0 MHz

2 Result Summar None
Tl (Ref) 10,000 MHz 15.55 dBm
Tx Total 1555 dBm

CF 3.666318 GHz

1001 pts

.0 MHz/

Span 80.0 MHz

2 Result Summa: None
Tl (Ref] 10,000 MHz 15.52 dBm
Tx Total 15.52 dBm
e

e 05102023
e S

10:16:33 05.10.2023

10:20:28 08.10.2023

pesty

02027
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ssamron 0. FCC RADIO TEST REPORT

Report No. : FG390524A

Power Spectral Density

FR1 n48 : Conducted PSD (dBm/MHz)

Mode <SISO> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 6.30 4.97 5.34 6.20 6.30 5.43 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 6.29 6.35 5.66 5.17 4.02 3.94 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - - -
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 19.82 18.49 18.86 19.72 19.82 18.95 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 19.81 19.87 19.18 18.69 17.54 17.46 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH - - - - - - - -
Limit 20dBm/MHz
Result PASS
Note
1. The measured conducted PSD result has included duty cycle offset factor.
2.  The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 7.5dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : ANT 2 - 13 of 46
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ssamron 0. FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 : Conducted PSD (dBm/MHz)

Mode <SISO> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.63 6.34 4.76 5.66 5.77 5.63 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 5.67 6.32 4.60 4.54 5.89 5.82 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 19.15 19.86 18.28 19.18 19.29 19.15 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 19.19 19.84 18.12 18.06 19.41 19.34 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
Limit 20dBm/MHz
Result PASS
Note
1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 7.5dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : ANT 2 - 14 of 46
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ssamron 0. FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 : Conducted PSD (dBm/MHz)

Mode <SISO> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 4.86 5.44 4.74 5.83 5.76 6.12 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 4.99 4.91 4.74 473 6.47 6.40 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - - -
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 18.38 18.96 18.26 19.35 19.28 19.64 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 18.51 18.43 18.26 18.25 19.99 19.92 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH - - - - - - - -
Limit 20dBm/MHz
Result PASS
Note
1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 7.5dBi MIMO antenna gain.
TEL : 886-3-327-3456 Page Number : ANT 2 - 15 of 46
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samronas. FCC RADIO TEST REPORT Report No. : FG390524A

FR1 n48 / 10MHz / Lowest Channel / PSD

QPSK 16QAM

Ref Level 50.00dBm  Offset 213468 = RBW 1 MHz saL Reflevel 40.00dBm  Offset 21.34dB & RBW 1 Mz seL
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[ a0z
. mmmm o e
10:05:48 17.10.2023 L0:32:54 17.10.2023
o - &
Ref Level 4000dBm  Offset 21,340 = RBW 1 Miz saL Reflevel 5000 dBm  Offset 21.34d8 = REW 1 MHz saL
- 10 ® SWT_ 10ms ® VBW 3 MKz _Mode Auto Sweep Count 1000/1000 | # At 1008 ® SWT_ 10ms ® VBW 3MHz _Mode Auto Sweep Count
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.\
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pesty Ty i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 10MHz / Middle Channel / PSD

QPSK

16QAM

Ref Level 4000 B Offset 21,33 GB = RBW 1 MHz

6l Reflevel 40.00dBm  OMfset 21.34.d5 = RBW 1| MHz
- A 100D & SWT_ 10ms ® VBW 3 Mz Mede Auto Sweep Count 100071000 | = Att 10dB = SWT  10ms = VEW 3 Mz Mode Auto Sweep
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vy R ey N o
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e - 5 =
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- A 1008 # SWT_10ms = VBW I MHz _Mode Auto Sweep Count 1000/1000 | * Att 1066 = SWT 10ms = VBW 3 MHz _Mode Auto Sweep Count
1 Frequency Sweep 1 1 Frequency Sweep
M) 4m
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30 dBew 30 dBmr
20 dibew 20
10 0
o B
-0 10 dr
20 dBmr F B
30 1= S > = i T T -
40
CF 3.624 99 GHz 1001 pts. 0 MHz/ Span 20.0 MHz | | 73 62499 GHz 1001 pts 0 MHz/
=

11:85:51 17.10.2023

13:52:48 17.10.2023
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a2
Lid 35248
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 10MHz / Highest Channel / PSD

I
Ref Level 4000 dBm  Offset 2139 0B = RBW 1 MKz saL Reflevel 4000 dBm  Offset 21.34dB = RBW 1 Mz saL
- At 10dB = SWT 10ms * VBW 3 MHz Mode Auto Sweep Count 1000/1000 | * Att 10 dB & SWT 10ms = VBW 3 MHz Mode Auto Sweep Count
1 Frequency Sweep Thm Avg || Freauency Sweep
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40 — || )
CF 3.69498 GHz 1001 pts. 0 MHz/ CF 3.694 98 GHz 1001 pts. 0 MHz/ Span 20.0 MHz
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o
Ref Level 4000dBm  Offset 21,340 = RBW 1 Miz saL Reflevel 5000 dBm  Offset 21.34d8 = REW 1 MHz saL
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1 Frequency Sweep T Ay || Freauency Sweep
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30 dBe 30 dBmr
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a - B
0 10 dis \
20 dBm i b B
/
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40 - —
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redy D et DN S
14:12:17 17.10.2023 14:18:01 17.10.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 /| 20MHz / Lowest Channel / PSD

QPSK

16QAM

Ref Level 3000 dBm  Offset 21,14 dB = RBW 1 MHz

s6L

RefLevel 30.00dBm  Offset 21.14d6 = RBW 1 MHz

10:09:07 18.10.2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 20MHz / Middle Channel / PSD

I
Ref Level 3000 dBm  Offset 21,1408 = RBW 1 MKz saL Reflevel 3000 dBm  Offset 21.14dB = RBW 1 Mz
- st 3005 ® SWT_10ms ® VBW 3 Mz Mode Auto Sweep e o) | =UA 30 @ SWT 10ms & VBW 3MHz _Mode Auto Sweep
1 Frequency Sweep 1 Frequency Sweep _
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e S — I
15:41:89 13.10.2023 Leissis7 13.10.2023
o - o
Ref Level 3000dBm  Offset 21,1408 = RBW 1 Miz salL Reflevel 3000 dBm  Offset 21.13d8 = REW 1 Wkz saL
- att 304D & SWT  10ms © VBW I MHz Mode Auto Sweep Count 100071000 | = Att 30 ® SWT  10ms ® VBW 3MHz Made Auto Sweep Count
1 Frequency Sweep 1 1 Frequency Sweep !
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T P
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG390524A

FR1 n48 / 20MHz / Highest Channel / PSD

e I
Ref Level 3000 dBm  Offset 21,1408 = RBW 1 MKz saL Reflevel 3000 dBm  Offset 21.14dB = RBW 1 Mz saL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 /| 40MHz / Lowest Channel / PSD

QPSK

16QAM

tiVies Spact
Ref Level 30.00 GBm

= At 3048 & SWT
1 Frequency Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG390524A

FR1 n48 / 40MHz / Middle Channel / PSD

QPSK

16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 40MHz / Highest Channel / PSD

QPSK

16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

Peak-to-Average Ratio

Mode

FR1 n48 / 20MHz / PAR (dB)

Limit: 13dB

Mod.

QPSK

16QAM 64QAM

256QAM
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ssasroncas. FCC RADIO TEST REPORT Report No. : FG390524A

26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz)
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 9.25 9.1 19.26 19.26 40.36 40.36 - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 9.23 9.23 19.34 19.22 40.44 40.36 - -
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - - - - -
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH - - - - - - - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG390524A

FR1 n48 / 10MHz / Middle Channel / 26dB BW

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 21,38 0B = REW 100kHz

BB o - i

RefLevel 30,00 dBn Offset 21,38 0B = REW 100kHz

- are 3008 SWT 107 ms = VBW J0kitz_ Mode auto Sweep - are SWT 101 ms ® VW 300Kz Mode Auto Sweep
[ W[l 857 dbm
36248300 6te
» »
o o
o, - — T o, - - -
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X N .
| A0k = fisorr=

(CF3.62499 GHz 1001 prs 0 MHz/ |CF 3.62495 GHz 1001 pts 0 MHz/ Span 20.0 MHz
[2 Marker Table [2 Marker Table
M 1 3621933 GHz 5.18 dBm 260 dbl M 1 362483 GHz 657 dBm ndB 26048
m 1 3620335 GHz 2123 dBm nd8 down BW 9.25 MHz m 1 3620375 GHz 19.71 dBm ndB down BW 911 MHz
12 1 3629585 GHe -20.25 dBm QFactor 15 12 1 3629 486 GHz -20.04 dBm QFactor 79
wessuring NNNNNENND wessuring NNNNNENND
11:46:52 17.10.2023 11:28:50 17.10.2023

64QAM

256QAM

tiVie Spactrum

RefLevel 30,00 dBn Offset 21,38 0B = REW 100kHz

BB o - i

RefLevel 30,00 dBn Offset 21,36 08 = REW 100kHz

- At 3008 SWT 100 ms = VBW J00kHz  Mode Auto Sweep - At 000 SWT 101 ms = VBW J00kHz Mode Auto Sweep
i) 555dm mfi] 538
36774706 362213306t
» »
o o
o k. o i
f
l 1
1 T
EGIET 001 prs 0 W/ Span 20.0 MHz || 07 362098 Gz 1001 pts o e/ Span 20.0 MHz
[z Marker Table [z Marker Table
M 1 3621787 GHz 5.55 dBm 26048 M 1 3.622133 GHz 598 dBm ndd 26048
n 1 1620355 Gz 2047 dbm ndB down BW 9.23 MHz n 1 3620355 GHz 1971 dbm lB dovn BW 923 MHz
n 1 3629585 Gtz 1972 dbim QFador 3930 n 1 3629585 Gtz 20,00 déim @ Factor 3924
o s o s
U | IR Moo RINNIN T
12:56:37 17.10.2023 13:53:39 17.10.2023
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